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OPICO LIMITED
South Road, Bourne, Lincs, PE10 9L.G

Tel:

Fax:

01778 421111 email: ask@opico.co.uk
01778 425080  website: www.opico.co.uk

Spare part list
for
Harrow
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Additional leaf for COMB—HARROW 6m “mechanical”

39.2 mechanical 6m

39.4
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Page added to Comb Harrow working width 3—13,5m
“levelling bars” to be fitted on the carrier

for harrow section
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@ Spare parts for harrowfield
1,5m working width

150: harrow field

s. Nr.

Po




7

—

=

I

[

Pos. Nr.:

10,1
10,2
10,3
11
12
13
14
15
15,1
18,2
16
16,1
17
18
19
20
20,1
20,2
20,3
20,4
21
22
23
24
25
26
27
27,1
272
28
29
30
31
32
33

Art. Nr.:

93572
9345
930225
9346
9327

93062
93061
83066
93065
-93063
93064
93067
930222
930223
9326

931610
93161
931612
8316
93609

' 930224

8311
93202
893200
932001
93201
8320111
93021
93022
8315

8313
93131
93132
93125
930226
8340
8424TOR
930227
83023
93573

941778
941779
941805
93222
84179
83610
93611
93024
83025
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Spare parts list for:

COMB - HARROW 1,5m to 13,5m working width
Description

centre part for 3,0m

top link pin d=25mm w. lynch pin d=10mm
lynch pin d=10mm

lower link pin d=28mm w. lynch pin
threaded pin - short (295mm), M20 w. nut
CARRIER FOR HARROW SECTION

-carrier for harrow section with pin - right

carrier for harrow section with pin - left

carrier for harrow section with pin - above right

carrier for harrow section with pin - above left ,
carrier for harrow section with pin right, {tree - nurseries) - above Jeft
carrier for harrow section with pin left, (tree - nurseries) - above right
carrier for harrow section with stoppin =~ - -
roll pin 8x50

washer disc A35 )

glacier - bush 35x39x20

CARRIER FOR SUPPORT

carrier for support - straight .

carrier for support - bent

carrier for support - long f. 13,5m

support

pin d= 14x100 w. spring pin

spring pin d=4mm

flat iron 8x40

CLAMP FOR SUPPORT WHEEL COMPL.-EXTENDED

Clamp for support wheel

counter clamp T

CLAMP FOR SUPPORT WHEEL COMPL. ’ i

Clamp for support wheel

hex. bolt M16x110 w. nut

hex. bolt M12x25

wheel hub with rod f. rubber support whee!

RUBBER SUPPORT WHEEL

rim with tyre 16x8.5-8

wheei without rim 16x6,5-8

inner tube 16x6,5-8

rim for rubber support wheel 16x6,5-8

wheel nut M12

PVC wearing part w. nuts

cup spuare boit 8x70 w. nut

washer A20

- hex. nut M20

centre part for 4,5m

SIDE ARM FOR 4,5m WORKING WIDTH
side arm . 4,5m working width right
side arm f. 4,5m working width left
folding rods for 4,5m

folding pin threaded

folding rods for 6m and 9m rigid
threaded piece (quadratic) 20x20
threaded piece (quadratic) 30x30
hex. boit M12x30

hex, boit M12x40

Ersatzteiliiste 1,5-13,5m OPICO.xls



Pos. Nr.:
35

36
36.1
36.2
38.3
36,4
38.5
36.6
36.7
37

38
39.1
38.2
39.3
394
38.5
39.6
3s8.7
39.8
39.9
39.10
3%.11
3g.12
38.13
39.14
39.15
40

41
411
412
42

43

45,1
452
45
47
48
49
50
51
51.1
51.2
51.3
51.4
51.5
51.6
51,7
52
53
53,1
53,2

Art. Nr.:
93500
$300
93000
93001
93002
93003
93026
93188
93027
93205
93606
935001
935011
935002
93028
935003
935004
935005
935006
§35007
935008
93029

- 930210

935009
93605
§35010
93674

9417710
9417711
941806
9302
93575

8417712
8417713
941794
9303
9328
93501
83206
9306
93100
93101
93102
93103
93026
93188
93027
935785

9417714
941777
93300

Spare parts list for:

COMB - HARROW 1,5m to 13,5m working width

Description

hydr. ram w. folding lock 4,5 and 5m

FOLDING LOCK - COMPLETE f. 4,5 a. 5m on the ram
lever for foiding lock f. 4,5 a. 5m on the ram 25x8x400
flat iron f. 4,5 a. 5m on the ram 25x8x115

flat iron f. 4,5 a. 5m on the ram 30x6x100

spring d=2mm, I=85mm

hex. bolt M8x50 w. 2 nuts

hex. bolt M8x25 w. nut

hex. bolt M8x35 w. nut

pressure container small

pin d=25mm, I=65mm f. hydr. folding w. cotter 6,3x50
MECHANICAL FOLDING FOR COMB HARROW 4,5 AND 5m
MECHANICAL FOLDING FOR COMB HARROW 6m_
mounting head f. mechanical foiding

hex. bolt M12x30 w. nut B
outer tube f. mec. folding, 49/49/4 1=495mm
inner tube f. mec. folding, 30/30/3 1=410mm
fastening f. mec. folding, thread M16x70
holder for spring with tube mec. Folding
spring f. mec. folding 1=377mm

pin d=14mm w. spring pin d=4mm

adjusting bolt M16x60 w. counter nut

counter nut M16

pin d=25mm, |1=75mm m. cotter 6,3x50

pin d=25mm, 1=95mm m. cotter 6,3x50
holder for spring - mec. Folding

centre part f 5m working width

SIDE ARM FOR 5m WORKING WIDTH

side arm right f. 5m working width

side arm left . 5m working width

folding rods f. 5m .

pin d=18mm with roll pin 5x28

centre part f, 6m

SIDE ARM FOR 6m WORKING WIDTH

side arm f. working width 6m right

side arm f. working width 6m left

folding rods f. Sm rigid and 12m

bent fiat iron

threaded pin long (330mm) w. nut M20

hydr. ram w. folding lock (6; 7,5; 8; 9 rigid)
pressure container - hig

FOLDING LOCK - COMPLETE f. 6m - 9m rigid on the ram
lever for folding lock f. 6m - 9m rigid on ram 32x10x400
flat iron f. 8m - 9m rigid on ram 32x20x145

flat iron round f. 6m - 9m rigid on ram 30x6x135
spring f. 6m - 9m rigid on ram d=2mm, 1=85mm
hex. boit M8x50 w. 2 nuts

hex. bolt M8x25 w, nut

hex. bolt M8x35 w. nut

centre part for 7,5m and 8m working width

SIDE ARM FOR 7,5m working width

side arm f. 7,5m working width right

side arm f. 7,5m working width left

folding rods short f. 7,5m

Ersatzteilliste 1,5-13,5m OPICQ.xls
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Pos. Nr.:
55
56
57
57,1
57,2
58 -
59 -
80
80,1
60,2"
81 |
62
621"
62,2
63
63,1
63,2
64
65
66
67
67.1"
67.2"
68
89
70
71
711
71,2
72
721
72,2
72,3
72,4
72,5
72,6
72,7
73
73,1
73,2
74
75
76
77
78
79
B0
81

82
83
84
85
86
85,1

Art. Nr.:
941793

93605 -

9417725
9417726
83301
83577

941772
941771
93578

941773
941774

841775
841776
93400
93607
93405
834051
934052

- 934053

930212
930214
934054

83502R
93502
935041
935042
935043
935044

Spare parts list for:

COMB - HARROW 1,5m to 13,5m working width

Description

folding rods f. 7,5m to Sm rigid, 10,5m to 13,5m working width

pin d=25mm, 1=95mm

SIDE ARM FOR 8m working width

side arm f. 8m working width left

side arm f. 8m working width right

folding rods short f. 8m

centre part f. 9m working width, rigid

SIDE ARM FOR 9m working width, rigid

side arm f. 9m working width right, rigid

side arm f. 9m working width left, rigid

centre part f. 9m working width, scissors folding . )
SIDE ARM FOR 9m working width, SCISSORS FOLDING, inner part
side arm f. 9m working width, sciss. left (inner part)

side arm f. 9m working width, sciss. right (inner part)

SIDE ARM FOR 9m working width, SCISSORS FOLDING, outer part
side arm . 9m working width left, outer part, scissors folding

side arm f. 9m working width right, outer part, scissors foiding
folding rods - bent f. 9m scissors folding

bolt w. safety device 30x200 w. thread M20

holder for 2 way vaive

HOLDER FOR 2 WAY VALVE

hoider for manometer (single acting ram)

holder for manometer (double acting ram)

hex. bolt M12x30 w. nut

hex. bolt M12x30

2 way valve with lock

HYDR. RAM W. FOLDING LOCK (8CISS8.)

hydr. ram w. folding lock {sciss.) right

hydr. ram w. folding lock (sciss.) left

FOLDING LOCK 8-13.5m ‘working width SCISSORS FOLDING COMPLETE
lever for folding lock - bent, 9-13,5m sciss. on ram

fiat iron round 9-13,5m sciss. on ram, 30/6/150
flat iron 9-13,5m sciss. on ram 32/10/145

935045 spring 9-13,5m sciss. on ram d=2mm, I=85mm

93026
93027
83188
83600
936001
836002
83700
93701
930213
837086
93800
93801
93802
930211
830215
930214
930216
93579

9417715

hex. bolt M8x50 w. 2 nuts

hex. boit M8x35 w. nut

hex. boit M8x25 w. nut

CLAMP FOR SUPPORT WHEEL COMPL. - SCISSORS FOLDING
ctamp for support wheel! - scissors folding

counter clamp - scissors folding

rods f. foiding the wheels - adjusting piece f. 9m
rods f. folding the wheels - inner part bent f. 9m
hex. bolt M12x40 w. nut

mounting head f. foldable support wheel

rods for scissors folding f. 9m

flat fron piece - bent f. scissors folding

flat iron piece 40/6/200

hex. bolt M12x50 w. nut

hex. bolt M12x40 w. nut

hex. boit M12x20

hex. bolt M12x40 w. nut

centre part f. 10,5m working width

SIDE ARM FOR 10,5m waorking width INNER PART
side arm f. 10,5m working width left, inner part

Ersatzteilliste 1,5-13,5m OPICO.xls



Pos. Nr.:

86,2
87
87,1
87,2
88
89
0

91

92
92,1
92,2
92,3
92,4
93
94
05
96
96,1
96,2
97
97,1
97,2
98
99
100
101
103
106
107
107,1
1072
107,3
107,4
108
108,1
108,2
109
108, 1
109,2
110
111
112
113
114
115
115.1
115,2
116
117
118
119
120
121
122

Art. Nr.:
9417716

9417717
89417718
83803
93302
93403
831561

93133
93136
93137
93138
93702
83703
935710

8417719
9417720

9417721
9417722
93304
93704
93705
93804
9417732
93800

93901
93802
93903
93804

Spare parts list for:

COMB - HARROW 1,5m to 13,5m working width

Description

side arm f. 10,5m working width right, inner part
SIDE ARM FOR 10,5m working width OUTER PART
side arm f. 10,5m working width left, outer part
side arm f. 10,5m working width right, outer part
rods for scissors folding f. 10,5m

folding rods short f. 10,5m

folding rods - bent f. 10,5m

wheel hub with rod

rim with tyre (18 x 8,5)

rubber support wheel w. rim 18x8,5-8

wheel without rim 18x8,5-8

inner tube 18x8,5-8

rim {. rubber support wheel 18x8,5-8

rods f, folding the wheels - inner part bent f. 10,5m
rods for folding the wheels, adjustment part 10,5m
centre part f.12m working width

SIDE ARM FOR 12m working width INNER PART
side arm f. 12m working width left, inner part

side arm f. 12m working width right, inner part
SIDE ARM FOR 12m working width OUTER PART
side arm f. 12m working width left, outer part

side arm f. 12m working width nght outer part
folding rods short f.12m

rods f. folding the wheels - inner part bent f.12m
rods f. folding the wheels, adjustment part f. 12m
rod for scissors folding f. 12m

folding pin, threated with attachment for folding rods
bracket for parallelogram behind

BRACKET FOR PARALLELOGRAM FRONT - -

bracket for parallelogram front with pin right
bracket for parallelogram front with pin left
bracket for parallelogram with pin above right
bracket for parallelogram with pin above left

" . SUPPORT FOR PARALLELOGRAM

93905
939051

93906

. 939061

93807
93808
930217
830218
93909

8353
9354
93931
93932
93933
9424TOR
93168
8930219
830220

support for parallelogramm short
support for paralielogramm long
HYDRAULIC RAM CYLINDER
hydrautic ram cylinder short
hydraulic ram cylinder long
glacier bush

distance tube

hex bolt M12x100 with nut

hex bolt M12x80 with nut
manometer

LEVELLING BAR

levelling bar 1,5m

ievelling bar 2m

levelling bar spring

support for spring

clamp for spring

cup square bolt M8x30 w. nut
hex. bolt M8x30 w. nut

hex. boit M12x30

threaded piece

Ersatrteilliste 1,5-13,5m QPICO.xis
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Pos. Nr.: Art. Nr.:

123
123,1
123,2
124
125
126
127
128

8417723
9417724
83805
838571
893004
930221
93005

Spare parts list for:

COMB - HARROW 1,5m to 13,5m working width

Description

SIDE ARM FOR 13,5m working width INNER PART
side arm f. 13,5m working width left, inner part

side armf. 13,5m working width right, inner part
rods for scissors folding f. 13,5m

centre part for 1,5m and 2m

rofl pin

roil pin 6x25

flat iron bent

Ersatzteilliste 1,5-13,5m OPICO.xls

AR T R A g,



Pos. No.: Art. Nr.:

129
129, 1
129,2
130
130,1
131,1
131
131,1
131,2
132
132,1
132,2
133
133,
133,2
134
134,1
134,2
135
136
137
138
139
140
140,1
140,2
140,3
140,4
140,5
140,6
140,7
140,8
140,9
140,10
141
142 -
143
144
145
146
147
148
148,1
148,2
148,3
148,4
149
149,1
148,2
149,3
149,4
150
150,1
150,2

932016
933016

9321186
933116

932216
933216

832316
933316

932416
933416

932516
933516
93203

932031
932013
832113

. 8362

8309380
8309380
93091
9312
93381
93352
9316380
9310
89310500
8310STROH
93204

- 936011

836012
930228
830229
93098

930230

93081

830810
830812
830814

93082

930811
930813
930815

93041
89304

Spare part list for:

Spare parts for harrowfield

Position

TINE PROFILE WITHOUT TINE 1,5m WORKING WIDTH; 1.1
tine profile without tine 1,5m working width: 1.1

tine profile without tine 2,0m working width; 1.1

TINE PROFILE WITHOUT TINE 1,5m WORKING WIDTH: 1.2
tine profile without tine 1,5m working width; 1.2

-tine profile without tine 2,0m working width; 1.2

TINE PROFILE WITHOUT TINE 1,5m WORKING WIDTH: 1.3
tine profile without tine 1,5m working width; 1.3
tine profile without tine 2,0m working width; 1.3
TINE PROFILE WITHOUT TINE 1,5m WORKING WIDTH; 1.4
tine profile without tine 1,5m working width; 1.4
tine profile without tine 2,0m working width; 1.4
TINE PROFILE WITHOUT TINE 1,5m WORKING WIDTH: 1.4
tine profile without tine 1,5m working width; 1.4

tine profile without tine 2,0m working width; 1.4 :

TINE PROFILE WITHOUT TINE 1,5m WORKING WIDTH: 1 4
tine profile without tine 1,5m warking width; 1.4
tine profile without tine 2,0m working width; 1.4
side profil f. harrow field left

side profil f. harrow field right

flat iron w. punch

flat iron without punch

tever f. harrow field

COMB HARROW TINE

comb harrow tine 6mm, I=360mm

comb harrow tine 8mm, 1=380mm

comb harrow tine 6mm, 1=500mm

comb harrow tine 7mm, 1=450mm ]
comb harrow tine 7mm, |=500mm | )
comb harrow tine 7mm, 1=700mm

comb harrow tine 8mm), [=380mm

comb harrow tine 8mm, [=450mm

comb harrow tine 8mm, |=500mm

comb harrow tine 8mm, straight "straw"
washer disc f. harrow field bearings

pin d=10mm, spring pin d=4mm

spring pin d=4mm

hex. bolt M10x35 w. nut

hex. bolt M10x30 w. nut

hex. bolt M8x25 w. disc a. nut

washer disc A8

HARROW FIELD EXTENSION LEFT

harrow field extension left without tine

harrow field extension left, Bmm tine

harrow field extension left, 7mm tine

harrow field extension left, 8mm tine
HARROW FIELD EXTENSION RIGHT

harrow field extension right without tine

harrow field extension right, 8mm tine

harrow field extension right, 7mm tine

harrow field extension right, 8mm tine
HARRQOW FIELD COMPLETE

harrow field 1,5m without tine

harrow field 1,5m, 6mm tine

Ersat>teilliste Hackeggenfeld OPICO.xls
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Pos. No.: Art. Nr.:

150,3
150,4
150,5
150,6
150,7
150,8

50,9

151

181,

1512

@)

9336
93361
93051
9305
9307
9338
8308

832020
8932021

Spare part list for:

Spare parts for harrowfield

Position
harrow field 1,5m, 7mm tine

harrow field 1,5m, Vertikatorzinken

harrow field 1,5m, 8mm tine
harrow field 1,5m, 8mm straw tine
harrow field 2,0m, 6mm tine
harrow field 2,0m, 7mm tine
harraw field 2,0m, 8mm tine
CHAIN FOR HARROW FIELD

chain for harrow field 9 chain links
chain for harrow field 7 chain links

REAR,
R T

Ersatzteiiliste Hackeggenfeld OPICO.xls
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